RF Test Report

For

Project No.: DLE-250403003R

Applicant:: Shenzhen Companion Technology Co., Ltd
Manufacturer: Shenzhen Companion Technology Co., Ltd
Product Description: FINDER T

Test Engineer: Ken Tan

Test Date: 2025-03-25

Test Model: BKO1

Test Summary

Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Maximum Power Spectral Density Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass




1. Duty Cycle
1.1 Test Result

1.1.1 Ant1
Ant1
Mode TX Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 2.190 2.272 96.39 0.16 0.07
™ SISO 2440 2.190 2.272 96.39 0.16 0.04
2480 2.189 2.272 96.35 0.16 0.04
2402 1.119 1.201 93.17 0.31 0.06
2M SISO 2440 1.118 1.201 93.09 0.31 0.06
2480 1.119 1.202 93.09 0.31 0.10




1.2 Test Graph

1.2.1 Ant1
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2. Bandwidth

2.1 Test Result

2.1.1 0BW
X Frequenc 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ! ANT Result Limit Verdict
2402 1 1.021 / Pass
1™ SISO 2440 1 1.020 / Pass
2480 1 1.019 / Pass
2402 1 2.029 / Pass
2M SISO 2440 1 2.035 / Pass
2480 1 2.031 / Pass
2.1.2 6dB BW
™> Frequenc 6dB Bandwidth (MHz) .
Mode Type (MHz) ! ANT Result Limit Verdict
2402 1 0.709 >=0.5 Pass
™ SISO 2440 1 0.721 >=0.5 Pass
2480 1 0.716 >=0.5 Pass
2402 1 1.205 >=0.5 Pass
2M SISO 2440 1 1.208 >=0.5 Pass
2480 1 1.196 >=0.5 Pass




2.2 Test Graph

2.2.1 OBW
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2.2.2 6dB BW

1M_LCH_2402MHz_Ant1_NTNV
20 | | | i | " 1 i : Ant: Ant1
| | | I ! ! ! ! | CENT: 2402 MHz
Span: 3 MHz
RBW: 100 kHz
10 4 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
-6dB BW:0.709MHz
_10 S S — ‘| Maker:
1. 2401.891 MHz
-5.84 dBm
2. (2)41%2(1()@0 MHz
vy [ ; m
’g 20 3. 2402.400 MHz
-5.84 dBm
3]
=
=30
2]
>
@ |
— 1) [ A —
_50 -
_60 B
_70 = S RS S S —
— Trace
| | | | | | | | —— Trace
-80 T T T T T T T T
2400.5 2403.5
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
20 | | | | | | 1 i : Ant: Ant1
| | i | | H H I | CENT: 2440 MHz
Span: 3 MHz
RBW: 100 kHz
10 4 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
-6dB BW:0.721MHz
_10 P S S S S —— ‘| Maker:
1. 2439.813 MHz
-5.91 dBm
2. (2)4(;1905]};)0 MHz
vy [ X m
’g 20 3.2440.334 MHz
-5.91 dBm
3]
=
=30
2]
>
()]
- _40 -
_50 -
_60 B
_70 - A U | S SU— | ——.
— Trace
| | | | | | | | —— Trace
-80 T T T T T T T T T
24385 24415
Frequency (MHz)

10



1M_HCH_2480MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
CENT: 2480 MHz
Span: 3 MHz
RBW: 100 kHz
04 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
| -6dB BW:0.716MHz
e e Maker:
1. 2479.522 MHz
-6.09 dBm
2. 2479.892 MHz
=30 |7 0.09dBm
[3 3. 2480.238 MHz
6.09 dBm
£
= 40 1
[
>
3 ;
_50_ I | —
_60 =
_70 -
e
' —— Trace
! ! | —— Trace
-90 T T T T T T T T
24785 24815
Frequency (MHz)
2M_LCH_2402MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 2402 MHz
Span: 6 MHz
RBW: 100 kHz
10 4 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
-6dB BW:1.205MHz
104 Maker:
1. 2401.431 MHz
-5.87 dBm
2.2402.060 MHz
204 0.13 dBm
3 3. 2402.636 MHz
-5.87 dBm
s3]
el
=30 s
[
>
]
-40 1
=B e i
B
1 e
| | - —— Trace
| | | —— Trace
-80 T T T T T T T T
2399.0 2405.0

11




2M_MCH_2440MHz_Ant1_NTNV

2L | | | | | | | i ! Ant: Ant1
I | i | | H H ' | CENT: 2440 MHz
Span: 6 MHz
RBW: 100 kHz
10 4 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
-6dB BW:1.208MHz
b 0 Maker:
1. 2439.347 MHz
-5.87 dBm
2.2439.994 MHz
204 0.13 dBm
3 3. 2440.555 MHz
-5.87 dBm
s3]
el
=30 s
[
>
]
-40 1
_50 . ESEEa
_60 v F—
_70 = S
—— Trace
| | | ! | | ! | —— Trace
-80 T T T T T T T T T
2437.0 24430
Frequency (MHz)
2M_HCH_2480MHz_Ant1_NTNV
e | | | | | | | i ! Ant: Ant1
I | i | | H H ' | CENT: 2480 MHz
Span: 6 MHz
RBW: 100 kHz
04 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
) [ — SweepTime: 1 ms
Sweep: Continue
-6dB BW:1.196MHz
204 Maker:
1. 2479.259 MHz
-6.05 dBm
2.2479.892 MHz
=30 - -0.05 dBm
3 3. 2480.455 MHz
-6.05 dBm
£
=) e
[
>
]
=50 54— i
60
BB s e
| | | —— Trace
| | | ! | | ! | —— Trace
-90 T T T T T T T T T
2477.0 2483.0

Frequency (MHz)

12




3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Y ANTA Limit Verdict

2402 0.18 <=30 Pass

1™ SISO 2440 0.13 <=30 Pass

2480 -0.08 <=30 Pass

2402 0.13 <=30 Pass

2M SISO 2440 0.13 <=30 Pass

2480 -0.06 <=30 Pass

Note1: Antenna Gain: Ant1: 2.67dBi;
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3.2 Test Graph

3.2.1 Power
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4. Maximum Power Spectral Density

4.1 Test Result

411 PSD
X Frequenc Maximum PSD (dBm/3kHz) .

Mode Type (MHz) / ANTA Limit Verdict

2402 -13.29 <=8 Pass

™ SISO 2440 -13.03 <=8 Pass

2480 -12.64 <=8 Pass

2402 -13.40 <=8 Pass

2M SISO 2440 -13.64 <=8 Pass

2480 -14.35 <=8 Pass

Note1: Antenna Gain: Ant1: 2.67dBi;
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4.2 Test Graph
4.2.1PSD
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
TX Frequenc Level of Reference
Mode Type (I\(jIHz) Y ANT (dBm)
2402 1 0.13
1™ SISO 2440 1 0.09
2480 1 -0.11
2402 1 0.08
2M SISO 2440 1 0.08
2480 1 -0.11
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
X Frequenc Level of Reference Limit .

Mode Type (&HZ) Y ANT (dBrn) (dBm) Verdict
2402 1 0.13 -19.87 Pass
™ SISO 2440 1 0.09 -19.91 Pass
2480 1 -0.11 -20.11 Pass
2402 1 0.08 -19.92 Pass
2M SISO 2440 1 0.08 -19.92 Pass
2480 1 -0.11 -20.11 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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5.2 Test Graph

5.2.1 Ref
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5.2.2 CSE
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